



DIVERSIFIED
TESTING LABORATORIES, INC.
WORLDWIDE SERVICE

“We Test Per Your Request”

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

March 1, 2019

Mr. Paul Bullock
INTEGRA INTERNATIONAL FABRICS
3650 Ralph Ellis Blvd.
Loris, SC 29569

Reference: Flammability Test Report
Lab Identification No. 34753
Invoice No. 65904

Dear Mr. Bullock:

One (1) fabric sample, identified **BURRIS**, was received and tested in accordance with the UPHOLSTERED FURNITURE ACTION COUNCIL Fabric Classification Test Method--1990. The results are as follows:

Test Results

Vertical Char Lengths

10mm

13mm

11mm

The sample submitted **meets** the requirements of the above standard and is a **Class I Cover Fabric**. There were no ignitions on any of the three specimens tested. In addition, none of the three test specimens displayed a vertical char which was equal to or greater than 44 mm.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Brian S. Dement

BSD/mr





DIVERSIFIED
TESTING LABORATORIES, INC.
WORLDWIDE SERVICE

“We Test Per Your Request”

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

March 1, 2019

Mr. Paul Bullock
INTEGRA INTERNATIONAL FABRICS
3650 Ralph Ellis Blvd.
Loris, SC 29569

Reference: Flammability Test Report
Lab Identification No. 34753
Invoice No. 65904

Dear Mr. Bullock:

One (1) fabric sample, identified **BURRIS**, was received and tested in accordance with the NFPA 260, "Cigarette Ignition Resistance of Components of Upholstered Furniture, 2013 Edition", (Cover Fabric Test). The results are as follows:

Test Results

Vertical Char Lengths

10mm

13mm

11mm

The sample submitted **meets** the requirements of the above standard and may be considered a **Class I Cover Fabric**. There were no ignitions on any of the three specimens tested. In addition, none of the three test specimens displayed a vertical char which was equal to or greater than 45 mm.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Brian S. Dement

BSD/mr

